
Bulletin 77 

March 1975 

Recovery and Reuse of Coagulants 

from Treatment of Water and Wastewater 

Paul H. King 

Ben H. H. Chen 

and 

R. Kenneth Weeks, Jr. 

Department of Civil Engineering 

Virginia Polytechnic Institute and State University 

Blacksburg, Virginia 24061 

The work upon which this report is based was supported by funds provided 

by the United States Department of the Interior, Office of Water Research 

and Technology, as authorized by the Water Resources Act of 1964. 

Project A-040-VA 

VPl-WR RC-BU LL 77 

A publication of 

Virginia Water Resources Research Center 

Virginia Polytechnic Institute and State University 

Blacksburg, Virginia 24061 



/J) 
201 
VS'l 
[...]
solid content observed, the lower was the initial settling rate. During their 

settling tests of raw alum sludge, Roberts and Roddy (Ref. 11) experienced 

some extreme results. The I iquid-sol ids interface position of the alum sludges 

in 1000-ml graduated cylinders after one hour of gravitational settling varied 

from the 950-ml to the 100-ml mark. They concluded that these differences 

were the result of the type of floe formed during the coagulation of the 

highly variable surface supply at Tampa, Florida. 

Filterability. Filterability of alum sludge is usually evaluated using both 

the gravity drainage technique and the vacuum filter technique. For the 

gravity system a sand bed drainage test is normally performed, and data 

obtained are used to design gravity drying beds. Various tests under pressure 

are used to design vacuum filter and filter press systems, but among those the 

specific resistance test is the most widely adopted. This analytical method 

was developed by Carman (Ref. 12) as early as 1933 and was later modified 

by Coackley and Jones (Ref. 13) for application of Carman's theory to 

vacuum sludge filtration. Specific resistance can be described quantitatively 

as: 

r g 

where r = specific resistance, cm/gm 

P =pressure of vacuum applied to filtration, gm/cm 2 

A= filter area, cm 2 

b = slope of T /V versus V curve sec/cm6 

7 



T = time of filtration, sec 

V = volume of filtrate in time T, cm3 

µ = filt rate viscosity, gm/(sec•cm) 

C = solid concentration of sludge, gm/cm3 

g = 980 cm/sec2 

Although numerous investigators have attempted to define the filterability of 

alum sludge in terms of specific resistance, little appreciable progress has been 

accomplished. The major reasons for this failure are the dependence of 

specific resist ance on pressure of filtration, volume of sludge applied, and 

solids concentration. Even if all the experimental conditions are the same, it 

has been found to be difficult to compare values of specific resistance because 

of the different sludge characteristics at various locations. Thus it can be 

concluded that specific resistance is a qualitative but not a quantitative test of 

sludge filterability. 

Characteristics of Iron Sludge 

Ferric salt sludge is a bulky substance, reddish-brown in color, similar in 

many respects to alum sludges. 

Solids. Ferric sludge solids content varies wide ly and is difficult to 

predict. The total solids content of sedimentation basin iron sludge is usually 

higher than that of alum systems. From various sources, total solids values 

Jrpm 0.26% to 3.5% have been reported (Ref. 14, 15). Suspended solids 

typically account for about 80% of total solids. 

ili: The pH of iron sludge produced in water treatment is normally in 

the neutral range and approximately that of the treated water . 

Settleability. There is not sufficient data to characterize the settle­
ability of iron sludge. Generally, an inv~ rse relationship exists between the 

solids content and the initial settling rate. 

Filterability. The specific resistance of iron sludges varies depending on 

the sludge characteristics and experimental conditions, particularly solids 

concentration and volume of the sludge sample used. The dewatering 

characteristics of ferric sludges are normally superior to those of alum sludges 
(Ref. 15). 

Coagulant Recovery 

Most of the interest in coagulant recovery has centered on the reuse of alum. 

8 



Little attention has been given to iron sludges. In 1954 Palin (Ref. 16) 
reported I ittle success in acidification of wet alum sludge. He stated that the 
aged alum precipitates did not readily dissolve in acid and that the sludge 

volume was not appreciably diminished. He found, however, that almost full 

alum recovery could be accomplished by adding sulfuric acid to a dried sludge 
containing Al 2o3. 

Vahidia and Issac (Ref. 17) found that the amount of aluminum hydroxide 

dissolved by sulfuric acid was a function of the quantity of acid added to the 

sludge. They further reported that the remaining sludge dewatered more 

rapidly than untreated sludge. Results of centrifugation of acid-treated sludge 

showed that the volume of remaining sludge decreased with increasing 

percentage of alum recovered. The investigators concluded that the 

coagulation efficiency of the treated supernatant was lower than that of fresh 

alum due to the organic color recovered. 

Several alum recovery investigations have been conducted on a pilot plant 

scale and, in a few cases, extended to full-scale plant operations. During the 

1960's Roberts and Roddy (Ref. 11) worked on a sludge acidification process 

in Tampa, Florida. From batch studies, they determined that the optimum 

pH range for recovery of alum was between 1.5 and 2.5. The reclaimed alum 

was nearly as efficient a coagulant as fresh alum. In actual plant operations, 

there was no noticeable interference from any acid-insoluble material or any 

change whatsoever in the treated water quality. The operational scheme 

utilized is shown in Figure 3. 

Other large-scale recovery systems include the facilities at Daer, Scotland, and 
Tokyo, Japan. At Daer Water Treatment Works, Webster (Ref. 18) operated a 
pilot plant on a batch basis, where the sludge and supernatant were pumped 

from their units every twenty-four hours. After acid treatment, only about 
5.6% of the sludge was unreclaimed Al 2o3, and sludge solids were increased 
to 10% (Ref. 14). The Asaka Purification Plant near Tokyo has been 
recovering alum on a continuous f!ow basis for some time (Ref. 19). 

Alum sludge from wastewater treatment plants was almost nonexistent a 
decade ago, but since then public pressure for better quality effluents has 

resulted in a gradual increase in alum usage in wastewater treatment. Because 
aluminum sulfate can serve both as a coagulant to remove suspended solids 

and as an agent to remove phosphate, more and more wastewater treatment 
plants are considering using it in tertiary treatment. Very few investigators 

have reported work on the recovery of alum from wastewater treatment plant 

sludges. 

9 



The first attempt to recover aluminum from tertiary alum sludge was made 
by Lea et al. (Ref. 20) at Madison, Wisconsin. The chemical reactions 

involved were shown by the following equations: 

The aluminum hydroxide phosphate floe mixture was first reacted with 

sodium hydroxide to produce sodium aluminate and sodium phosphate. Then 

calcium chloride was added to precipitate phosphate in the form of calcium 

phosphate. At a pH of 11.9, approximately 93% of the aluminum was 

recovered, and after addition of the calculated amount of calcium chloride, 

only 12% of the phosphate remained in solution. This small amount of 

phosphate in solution did not affect the efficiency of the sodium aluminate 

when it was reused for phosphate removal. 

From the results of pilot plant experiments, the investigators showed no 

appreciable difference in phosphate removal efficiency when using recovered 
aluminate and fresh alum; but after careful evaluation of their data, the 
author found that the aluminum-to-phosphorus molar ratio used in their 
studies was as high as 4.2, which is double the Al: P molar ratio most 
investigators found to be required for optimum phosphate removal. 

Slechta and Culp (Ref. 21) attempted three processes of recovering aluminum 
from tertiary alum sludge at Lake Tahoe, California. First, they tried virtually 
the same process Le~ et al. (Ref. 20) developed, except that the aluminum-to­

phosphorus molar ratio was reduced to about 2.0. They found that at this 

ratio the recla imed aluminum, in the form of sodium aluminate, was not an 
effective coagulant. Fifty percent fresh alum was required at a total alum 

dose of 400 milligrams per liter to achieve the same turbidity and phosphate 

removals as those achieved by 200 mg per liter of fresh alum alone. The 
req

1

uirement of large quantities of make-up alum for effective coagulation and 

phosphate removal made this method of alum recovery uneconomical. 

Another alkaline scheme of alum recovery from wastewater sludge using lime 
was also studied by Slechta and Culp (Ref. 21). Although the cost of lime is 

lower than that of sodium hydroxide, and calcium chloride and lime are 
much easier to handle, alum was poorly recovered. At pH 10.2 using 

10 



separation by sedimentation, only 20% of the aluminum was recovered. This 

poor recovery was probably due to the calcium ion reacting to form insoluble 

calcium phosphate. This method was also concluded to be impractical. 

Sulfuric acid was then used by Slechta and Culp (Ref. 21) to recover 

aluminum at low pH. Excellent recovery of alum was obtained when the pH 

of the alum sludge was lowered to 2.5, but phosphate was also recovered at 

this pH. The recovered alum was found to be as effective as fresh alum after 

10 cycles of reuse. The only problem involved in this method is the continual, 

concurrent recovery of phosphate. Ion exchange and phosphate adsorption 

on activated alumina were studied for separation of phosphate from the 
recovered alum, but the cost of these methods was prohibitively high. Thus, 

Slechta and Culp concluded that alum recovery was only attractive when 

phosphate removal is not required. 

As previously mentioned, I ittle work has been done on iron recovery from 

sludges. Cities Service Company, Atlanta, Georgia, claims to have attempted 

recovery of iron at low pH from water treatment plant sludge, but no 

experimental data is available. So far as can be discovered, no studies on iron 

recovery from water treatment plant sludge have been published. One would 

predict, however, that iron coagulants could be reclaimed in somewhat the 

same manner as alum. As previously noted, the hydrolyzed species of 

aluminum and iron are not dissimilar, and the solubilities as a function of pH 

follow the same general trend. 

11 



EXPERIMENTAL METHODS 

Sources of Sludge 

All samples of water treatment plant alum sludges were collected from the 

sedimentation basins of four typical, conventional water treatment plants in 

Virginia: the City of Radford; Food Processors Water Cooperative, I ncorpo­

rated, of Timberville; the City of Harrisonburg; and Blacksburg-Christians­

burg-V .P.I. Water Authority. Alum is employed at all four plants as the 

primary coagu lant. Lime or soda ash is used for pH adjustment, and chlorine 

is used for final disinfection. All four plants are equipped with flash-and 

slow-mixing basins, sedimentation basins, and rapid sand filters. Activated 

carbon is occasionall y used at the Radford plant when organic color in the 

raw water is extensive. 

Alum sludge resulting from tertiary wastewater treatment was generated in 

the laboratory. Secondary effluent from the final clarifier at the Stroubles 

Creek Wastewater Treatment Plant near Blacksburg, Virginia, was collected in 

five-gallon, polyethylene carboys. The carboys were carried back to the 

laboratory and emptied into a 50-liter glass tub. The dissolved orthophos­

phate concentration in the samples was measured before an alum dose, which 

produced an aluminum-phosphorus molar ratio of 2.5, was added. Flash­

mixing each sample for one minute was followed by 30 minutes of slow 

mixing. One hour of sedimentation was allowed before the supernatant was 

pumped out and discarded. The remaining sludge was preserved and was 

concentrated to about 1% solids before any further experiments were 

performed. Because <?f the high organic content, the sludge was stored in a 

refrigerator, but freezing of the sludge was carefully avoided. 

The ferric sludge samples were collected from the sedimentation basins of the 

11 MGD water treatment plant serving the city of Kingsport, Tennessee. The 

Kingsport plant is a typical water filtration facility. A ferric sulfate coagulant, 

"Ferri-floe" (Cities Service Company, Atlanta, Georgia), is employed for 

treatment of a surface water supply. Lime is used for pH adjustment, and 

activated carbon is added in small amounts for the removal of organic color. 
The plant is equipped with flash-mixing and baffled slow-mixing basins, 
sedimentation basins, and both conventional and high-rate rapid sand filters. 

Chlorine is added in the flash mix unit for disinfection and odor- and 
algae-control. 

13 



Settleability Test and Recovery Procedure 

Sludge samples were allowed to settle for an indefinite period until no further 

appreciable settling was observed. The supernatant liquid was then carefully 

decanted . The remaining sludge was diluted to various solids concentrations 

with the decanted liquid. These sludge samples with different solids 

concentrations were poured into graduated cylinders. The position of the 

solid-liquid interface was recorded at various time intervals. Usually the test 

lasted for one hour . 

Various amounts of acid or alkali were added to the sludge containing a 

selected sol ids concentration . Although the reaction is exothermic, the 

mixture was stirred at 30 rpm for 30 minutes. The remaining sludge was 

settled by gravity for an hour. The position of the liquid-remaining solids 

interface was recorded at various time intervals. The supernatant was then 

decanted for pH and metal ion coagulant content measurements. In the case 

of recovered alum from wastewater treatment sludge, dissolved orthophos­

phate was also measured. The remaining settled sludge, after one hour of 

gravitational settling, was used for the filterability determination accom­

plished by using the Buchner funnel, specific resistance test. The decanted 

supernatant was preserved for coagulation testing. 

Aluminum Determination 

The experimental procedure used in this study to determine aluminum 

concentration was developed by Rich and Singh (Ref. 22). The elements of 
the procedure are described as follows: 

1. After the alum sludge was chemically treated, a suitable proportion 
of the supernatant, usually containing about five milligrams of aluminum, was 

measured into an Erlenmeyer flask. If the supernatant was high in color, it 

was run through an activated carbon column before proceeding to the next 
step. 

2 . Twenty -five milliliters of buffer solution (144 grams of ammonium 

acetate and 100 ml of glacial acetic acid were dissolved in distilled water, 
made up to one liter with distilled water, and pH-adjusted to 4.8 by adding 

ammonium hydroxide or acetic acid) and 25 ml of distilled water were added 
to the sample. 

3. pH of the mixture was adjusted to 4.8 by adding ammonium 
hydroxide or acetic acid. 

14 



4. Five to ten milliliters of 0.05 M disodium ethylene-diaminetetra­

acetate dihydrate (sodium salt of E.D.T.A.) was added to the sample. Exact 

amount added was recorded. 

5. The mixture was brought to a boil and cooled to room temperature. 

6. One milliliter of sulphosalicylic acid indicator (10 gm of sulphosali­

cyl ic acid dissolved in 50 ml distilled water and pH 9f the solution adjusted to 

4.8 by adding 2 N sodium hydroxide) was added. 

7. The resulting solution was titrated with 0.025 M ferric chloride 

solution (6.8 gm of FeCl 3 ·6H 20 dissolved in distilled water and 25 ml of 

concentrated hydrochloric acid added to the solution and diluted to one liter 

with distilled water). The color changed from a light yellow to light brown at 

the end point. 

The end point is very sharp, usually taking only a fraction of a drop of ferric 

chloride solution to effect, but the color change is not very dramatic. 

Although it takes some practice to master the determination of the end point 

of the titration, the method is extremely accurate. An error of less than 1 % is 
possible. 

Iron Determination 

After the iron sludge was chemically treated, portions of the decanted 

supernatant were digested in preparation for measurement of iron content. 